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Adresses Mails utiles
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o Prise en charge pec@mupras.com
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PACKAGE LEAFLET: INFORMATION FOR THE USER

Myrin® 50

yellow, round, sugar coated tablets

Myrin®100
white, round, sugar coafed fablets

Thalidomide

‘ WARNING

| Thalidomide causes birth defects and foetal death. Do not take
| thalidomide if you are pregnant or could become pregnant.
} You must follow the contraception advice given fo you by your

doctor.
|

Read all of this leaflet carefully before you start taking this medicine.

— Keep this leaflet. You may need to read it again

- If you have further questions, please ask your doctor or pharmacist

— This medicine has been prescribed for you. Never pass it on o
others. It may harm them, even if their symptoms are the same
s yours

— Ifany of your side effects get serious, or if you notice any side effects
not listed in this leafiet, please tell your doctor or pharmacist

In this leafiet:

1. What Myrin® 50/100 is and what it is used for
2. Before you take Myrin® 50/100

3. How to fake Myrin® 50/100

4. Possible side effects

5. How to store Myrin® 50/100

6. Further information

1. WHAT MYRIN® 50/100 IS AND WHAT IT IS
USED FOR

.

Before starting the freatment, you s
to become pregnant, even if you th
doctor which kind of confraception

For men taking Myrin®
Thalidomide passes into semen
intercourse. Pregnancy and anhy ex
avoided, Always use a condom.
You must not donate semen whil
taking Myrin®,

Donating Blood:
You must not donate blood during

after stopping treatment.

If you are not sure if any of the abe
before taking Myrin®,

Taking other medicines:

Please tell your doctor or pharmaci
taken any other medicines since o
the effect of thalidomide. This inc
a prescription. Make sure you fell
medicines which cause sleepiness
effects.

Taking Myrin® with food and drink
Myrin® can be taken with or with
take Myrin®), Do not drink alcohol
is because alcohol can make you
even sleepier.

Pregnancy:

Thalidomide causes severe birth de

— As little as one capsule faken b
baby to have serious birth defec

- These defects can include shi
hands or feet, eye or ear defects,

If you are pregnant, you must nof tal

become pregnant while taking Myri

You must use one effective meth



'"HARMACIE AL BOUDOUR SARL AU

ABDELKRIM TAOUDI BENCHEKROUN
0522 86 04 68

115 rue sebta quartier des hopitaux , casablanca

Facture N° FAC-181031 HALIME FAOUZIA
Date : 26/10/2022 Maroc

DEXAMETHASONE CO 40MG GELULE /UNITE 12 25,00 2 300,00
MYRIN CO 100MG B30 COMP 4 1 1 584,00 1 1 584,00 4

Code de TVA 1 2 3 ' Total HT 1864,37 DHs '
Taux 0% 7% 20% TVA 19,63 DHS
Montant (DHS) 0 19,63 0 Total Organisme | OIDHS E
S " Total Client 1 884,00 DHS |

1 884,00 DHS il

Arrété la présente facture a la somme de : mille huit cent quatre-vingt-
quatre DHS

IF : 40464164 TP :36335059 RC:252331 ICE:001448477000066
Tel : 0522 86 04 68 RIB : 007 780 0003855000000261 84 . B
Adresse : 115 rue sebta quartier des hopitaux , casablanca



